
Rotary Hedge Saw 
BS175 

Parts List

21 Plummers Point Road, Tauranga

LandMax



1

2

3

Exploded View of Branch Sawer-BS175



12� 3$57�12� 1DPH�	�6SHFLILFDWLRQV 47<
1 %61�����1 %DVH�$VV\ 1
2 %61�����2 &XWWHU�$VV\ 1
3 %61������ 6DIHW\�YDOYH�$VV\ 1

6SDUH�3DUWV�/LVW�RI�%UDQFK�6DZHU�%61��



1�

23

�

2�

3�

2

2�

2�

1�

22
�

2�

2�

�

23

32

22

1�

3�

1�

3�

1�

3�

3�

2�

1�

12

3�

13

1

�

3

22

�

3�

31

11

2�

21

�
22

33

1�

33

3�

3�

2�

Exploded View of BaVe $VV\



12� 3$57�12� 1DPH�	�6SHFLILFDWLRQV 47<
1 %61�����3 9DOYH�$VV\ 1
2 %61���1���11 %RG\�ZHOGPHQW 1
3 %61���1���12 6KLIWLQJ�IUDPH�ZHOGPHQW 1
� %61���1���13 5RWDWLQJ�IUDPH�ZHOGPHQW 1
� %61���1���1� /HJ�ZHOGPHQW 2
� %61���1���1� 1HVW�ZHOGPHQW 1
� %61���1���1� &\OLQGHU��5RWDWLQJ 1
� %61���1���1� &\OLQGHU��6KLIWLQJ 1
� %61���1���1� 6KDIW��5RWDWLQJ 1
1� %61���1���2� 6KDIW��&\OLQGHU 3
11 %61���1���21 6KDIW��&\OLQGHU 1
12 %61���1���22 +\GUDXOLF�KRVH��6KLIWLQJ 1
13 %61���1���23 +\GUDXOLF�KRVH��6KLIWLQJ 1
1� %61���1���2� +\GUDXOLF�KRVH��5RWDWLQJ 2

1� %61���1���2� +\GUDXOLF�KRVH��LQ�RXW �

1� %61���1��1�1 6FUHZ 2
1� %61���1��1�2 &RXSOLQJ �
2� *%���Ⅷ1�012 /RFN�QXW�012 �
21 -%����Ⅷ1�� 2LO�FXS�� 1
22 *%���Ⅷ1�0� /RFN�QXW�0� �
23 *%���3�0�h3� %ROW�0�h3� �
2� *%��Ⅷ1�� 3ODLQ�ZDVKHU�� 2
2� *%���3�0�h2� %ROW�0�h2� 2
2� *%��2�1� %RQGHG�ZDVKHU�1� �
2� -%����01�[1�� +ROORZ�EROW�01�[1�� 2

6SDUH�3DUWV�/LVW�RI�BaVe $VV\



2� *%���2�0�h�� %ROW�0�h�� 1
2� *%�1�3�01�[1�� 7KLQ�QXW�01�[1�� �
3� *%�1���012 1XW�012 �
31 *%���3�012h�� %ROW�012h�� �
32 '�3LQ�12[�� '�3LQ�12[�� 2

33 6)�2�3�[3�[3� %XVKLQJ�3�[3�[3� 2

3� .-�51�2�0
4XLFN�UHOHDVH�FRXSOLQJ
51�2�0

�

3� .-�51�2�)
4XLFN�UHOHDVH�FRXSOLQJ
51�2�)

�

3� 1�+�51Ⅸ2 &RXSOLQJ�1�+�51Ⅸ2 �
3� ')�2�NJ &OXPS�ZHLJKW��2�NJ 1�
3� Ե࠙Ꮦ1ݼ� &ODPS��+\GUDXOLF�KRVH 1
3� ʳ࠙Ꮦ1ݼ� &ODPS��+\GUDXOLF�KRVH 1



3

�

�

2

2

2

12
1

13

�

�

3

�1�

11

1�
1�

1�

1�

�

1�

12
1��

Exploded View of &XWWer $VV\



12� 3$57�12� 1DPH�	�6SHFLILFDWLRQV 47<
1 %61������ 0RWRU�$VV\ 1
2 %61������ 6DZ�$VV\ 3
3 %61������ 7HQVLRQHU�$VV\ 2

� %61���2���11 &XWWLQJ�IUDPH�ZHOGPHQW 1
� %61���2���12 %HOW�SXOOH\�FRYHU�ZHOGPHQW 1
� %61���2���13 /HJ�ZHOGPHQW 1
� %61���2��1�1 0RWRU�FRYHU 1
� )01���123 5XEEHU�FRYHU 3
� 9�63%22�� %HOW�63%22�� 2
1� *%���3�012h�� %ROW�012h�� 2
11 *%�1���012 1XW�012 2
12 *%���Ⅷ1�012 /RFN�QXW�012 �
13 *%��Ⅷ2�12 3ODLQ�ZDVKHU�12 �
1� *%���3�01�h2� %ROW�01�h2� �
1� *%���Ⅷ1�01� /RFN�QXW�01� �
1� *%���2�012h�� %ROW�012h�� 1
1� *%��Ⅷ2�� 3ODLQ�ZDVKHU�� 11
1� *%�3�� 6SULQJ�ZDVKHU�� 11
1� *%���3�0�h2� %ROW�0�h2� 11

6SDUH�3DUWV�/LVW�RI�&XWWHU�$VV\



Exploded View of Valve Assy

�

�

2

�

3

�

�

�

1



      Parts List of Valve Assy 

NO. PART NO. Name & Specifications QTY

1 BS175.30.011 Tube, Safety valve 2

2 BS175.30.101 Coupling 18H-16 1

3 Safety valve 1

4 18H-16 Coupling 18H-16 1

5 JB999-M16x1.5 Hollow bolt M16x1.5 2

6 GB982-16 Bonded washer 16 6



�

1

1�

�

�

1�

�

1�

2

1�

1�

1�

1�

21

2�

13

�

1�

11

12

�

22

23

Exploded View of 0oWor $VV\



12� 3$57�12� 1DPH�	�6SHFLILFDWLRQV 47<
1 %61�������11 0RWRU�EDVH�ZHOGPHQW 1
2 %61�������12 +\GUDXOLF�KRVH��0RWRU 2

� %61������1�1 6OHHYH�VKDIW 1
� %61������1�2 'ULYLQJ�SXOOH\ 1
� %61������1�3 &XEH��+\GUDXOLF�KRVH 2
� %011��1�3 3DSHU�:DVKHU 1
� &0*K2�2��%)36 0RWRU�&0*K2�2��%)36 1

� 5($&+������[�� 6ZHOODEOH�VOHHYH���[�� 1

1� *%2����2�� %HDULQJ��2�� 2
11 *%��3Ⅷ2��� &LUFOLS�IRU�KROH��� 1

12 *%13��1Ⅷ1�
)%��[��[�

2LO�VHDO�)%��[��[� 1

13 *%���2�012h�� %ROW�012h�� �
1� *%���Ⅷ1�012 /RFN�QXW�012 �
1� *%3��2Ⅷ1�2�h2Ⅷ�� 2�ULQJ�2�[2��� 2

1� *%��Ⅷ1�01�h3�
+H[�VRFNHW�KHDG�FDS
VFUHZ�01�h3�

�

1� -%����01�[1�� +ROORZ�EROW�01�[1�� 2
1� *%��2�1� %RQGHG�ZDVKHU�1� �
1� *%�1���01� 1XW�01� 1
2� -%����Ⅷ1�� 2LO�FXS�� 1
21 ỄຒᏖᑧ՜̓ *UHDVH�KRVH 1
22 1�+�53Ⅸ� (OERZ�1�+�53�� 1
23 %61�������13 +RVH��%DFN 1

6SDUH�3DUWV�/LVW�RI�0RWRU�$VV\



Exploded View of 6aw $VV\

�

2

13 �

�

�

1�

�

1�

�

12

3

1�

11

1

�



      Parts List of 6DZ Assy 

NO. PART NO. Name & Specifications QTY

1 BS175.50.011 Cutter shaft weldmen 1

2 BS175.50.101 Flange cover plate 1

3 BS175.50.102 Blade 1

4 BS175.50.103 Bearing spacer 1

5 BS175.50.104 Spacer sleeve 1

6 BS175.50.105 Driven pulley 1

7 GB70．1-M8×25 
Hex socket head cap screw M8×
25 

6 

8 
GB70．3-M12×35 
(left rotation) 

Hex Socket Flat Countersunk 
Head Cap Screw M12 ×35 (left 
rotation) 

1 

9 
GB13871．1- 
FB38x62x8 

Oil seal FB38x62x8 2

10 GB276-6206 Bearing 6206 2

11 GB1096-A8×28 Key A8×28 1

12 GB858-24 Tab Washer 24 1 

13 GB812-M24×1．5 Round nut M24×1.5 1

14 JB7940．1-8 Oil cup 8 1



�

2

3

1

�

�

3

Exploded View of 7eQVioQeU $VV\



      Parts List of Tensioner Assy 

NO. PART NO. Name & Specifications QTY

1 BS175.60.101 Tension wheel 1

2 BS175.60.102 Spacer sleeve 1

3 GB276-6204-2RS Bearing 6204-2RS 2 

4 GB5783-M10×20 Bolt M10×20 1

5 GB93-10 Spring washer 10 1

6 GB96．2-10 Plain washer 10 1



13

�

1

2

3

�
�

�

�
�

�

1�

11

12

11

1�

13

Exploded View of Safety valve Assy



12� 3$57�12� 1DPH�	�6SHFLILFDWLRQV 47<
1 %011����1 6DIHW\�YDOYH�$VV\ 1
2 *%���2�01�h�� %ROW�01�h�� 2
3 *%���Ⅷ1�01� /RFN�QXW�01� 2
� *%��2�1� %RQGHG�ZDVKHU�1� 1
� 1��*3Ⅸ� &RXSOLQJ�1��*3Ⅸ� 1
� 6�'1�$�1 &KHFN�YDOYH 1
� 1�+�*3Ⅸ� &RXSOLQJ�1�+�*3Ⅸ� 1
� 1�+�22 &RXSOLQJ�1�+�22 2
� *%��2�22 %RQGHG�ZDVKHU�22 �
1� 22�51Ⅸ2 &RXSOLQJ�22�51Ⅸ2 2

11 .-�51�2�0
4XLFN�UHOHDVH�FRXSOLQJ
51�2�0

�

12 .-�51�2�)
4XLFN�UHOHDVH�FRXSOLQJ
51�2�)0

2

13 1�+�51Ⅸ2 &RXSOLQJ�1�+�51Ⅸ2 �
1� %61���1���2� +RVH 2

6SDUH�3DUWV�/LVW�RI�6DIHW\�YDOYH�$VV\


